Item HMF-PartNo HMF-Description
1 580.052.506.145 Emergency key orange silk print
2 580.051.600.011 Microphone jack cover, black
3   = part of item a [Selector knob, bi-color]
4   = part of item a [Inner lining for knob]
5 580.051.506.077 Front panel kit
6 580.051.506.050 LCD 68.8*51.2*1,2mm
7 580.051.506.069 LCD bracket, 0.4mm
8 580.051.506.018 Numeric keypad black laser engraving & paint spraying
9 580.051.506.047 Metal dome numeric key 2okey
10 580.051.506.076 Key, 69.0*50.65*0.25
11 580.051.506.005 LCD TFT 2.8V 240*320mm 18bit -20-70°C 2.8”
12 580.051.506.076 Key, 69.0*50.65*0.25
13 580.051.506.062 General key
14 580.051.506.067 Felt speaker bracket, black
15 580.053.503.039 screw T8 PB2.3*8
16 580.052.503.027 Machine screw M3.0*8.Omm, T1O torx
17 580.051.506.070 Connector fixing sheet, 20pin, 0.8mm
18 580.051.506.019 Function keypad black laser engraving & paint spraying
19 580.052.506.034 Loudspeaker 20Û 4/8W 95dB 35x58x25.3mm
20 580.052.506.080 Speaker fixing sheet 0.8mm
21 580.051.506.049 Speaker PC sheet 28.2*0.5mm
22 580.052.506.056 Waterproof ring for palm mic jack orange
23 580.053.506.082 Metal dome for functional key
24 580.052.506.094 Nut M6.0*2.3mm
25 580.053.504.023 O-ring 5.0*1.5mm red
26 580.051.700.016 Control Board
27 580.051.506.001 Signal cable l5pin yellow 120mm
28 580.051.506.021 Waterproof ring for radio unit black
29 580.053.506.078 Top cover, black
30 580.052.503.022 Machine screw M3.0*15.Omm TiC
31 580.051.506.017 O-ring for srew 1D2.0*0D4.Omm
32 580.053.506.078 Top cover, black
33 580.051.506.022 Waterproof ring for top cover of aluminum chassis orange
34 580.051.700.017 F2RFBoard
34 580.051.700.014 F3RFBoard
34 580.051.700.018 F4RFBoard

34

580.051.700.019 F5RFBoard
35 580.051.503.004 Machine screw M2.5*6.Omm
36 580.052.503.027 Machine screw M3.0*8.Omm, T10 torx
37 580.052.506.096 Nut Ml 2.0*2.5mm
38 580.051.506.024 Waterproof ring for antenna connector blue
39 580.051.600.010 Chip capacitor 4700PF S 10CV -55~+1 25°C 28*4mm
40 580.051.506.072 Aluminum chassis for F2,F3,F4
41 580.051.506.033 Bracket chassis
42 580.051.700.015 Baseband Board
43 580.051.506.002 RF cable 502 1-2GHz 6*50mm
44 580.051.503.006 Machine screw M4.0*6.Bmm T15 torx
45 580.051.506.057 Heat sink pad 3.0mm
46 580.051.506.023 Waterproof ring for bottom cover of aluminum chassis, orange
47 580.053.503.045 nut 1/4-36UNS-2B, brass H62
48 580.052.506.060 GPS waterproof cover black silicone rubber
49 580.051.506.038 Bottom of aluminum chassis
 a  580.052.501.010 Encoder knob kit